
Large Scale Demonstration Desalination 
Feasibility Study City of Corpus Christi 

Executive summary1

Introduction 
The State of Texas has experienced significant population growth over the last 50 years in 
recognition of its scenic beauty, robust economy, recreational opportunities, and desirable living 
conditions.  This growth has led to increased pressure to develop additional water resources to 
meet the growing demand.  In addition, there is an increasing concentration of population in 
coastal areas throughout the United States, and the establishment of desalination facilities in 
coastal communities has the potential for providing new resources already located in fast 
growing areas.  There is legislation in the United States Congress to establish subsidies for 
[...]
finished grade of the sea floor will be returned to its original grade with the rock protective 
barrier as the finished grade material. 

A fine screen assembly will be located onshore to screen finer particles from the intake stream.  
Multiple isolated screen assemblies will be used to allow periodic maintenance of these screens 
without affecting intake operations.  Periodically these fine screens will be purged with a violent 
blast of air.  The purged material will then be drained and the solid material removed from the 
purge stream.  The cleansed purge stream will be returned to the open sea.  The fine screens are 
located in a structure onshore to facilitate maintenance operations and shield the violent purging 
operations from sea traffic.  If uncontained, the magnitude of the air blast could cause harm to 
small boats.  Also, locating the fine screen onshore eliminates the need to design the raw water 
pipeline to withstand the high pressures required to deliver the air purge. 

iii. Infiltration Intakes 

Infiltration Galleries 
Infiltration gallery intakes generally consist of drawing water through the existing or constructed 
soils to an onshore receptor, then pumping the water to the point of use.  Infiltration gallery 
intakes, use the soils surrounding the collector pipes which act as the screening device.  The 
passageways through the soils have very small openings that remove nearly all of the particulate 
matter from the seawater, thus producing a relatively high quality raw water stream.  The 
alternatives that use the infiltration gallery intake concept have a greatly reduced pre-treatment 
requirement because of the high degree of filtering.  Three types of infiltration gallery intakes 
were considered: caissons, linear collection wells, and Ranney collectors and are described in 
more detail below. 

• Caissons 
Caisson infiltration galleries, also called vertical beach wells, are vertical shafts constructed as 
close to the shore as feasible to be close to the water source.  These shafts could be 60 feet or 
more in depth with a spacing of 300 or more feet.  The number of vertical beach wells would 
need to be developed based on the soils structure in the area, but it is estimated that at least 
40 wells would be required.  The 55-mgd intake capacity required for this desalination facility is 
more than twice the capacity of the largest known vertical beach well plant intake system in the 
world.  This intake concept was not used in the development of any alternatives because of 
questionable long-term reliability, cost, high maintenance requirements, and large onshore land 
area requirements. 

• Linear Collection Wells 

Linear collection wells are an enhanced version of the vertical beach well.  Vertical caissons are 
constructed, but the collection system is enhanced by horizontal collector pipes buried parallel to 
the shoreline.  All construction is performed onshore.  Water is still drawn through the 
indigenous soils, and the system capacity is dependent on the structure of the soils.  This option 
requires six caissons and 39,000 linear feet of horizontal collector pipes.  This intake concept 
was not used in the development of any alternatives because of questionable long-term 
reliability, cost, high maintenance requirements, and large on-shore land area requirements. 

 5



• Ranney Collectors 

The Ranney collector infiltration gallery is an enhanced version of the linear collection well.  
Caissons are constructed onshore and horizontal collector pipes are constructed under the seabed.  
Each caisson can accommodate multiple collection legs to reduce the number of caissons.  The 
Ranney collector configuration was used in the alternatives because it significantly reduced the 
amount of shoreline required to be dedicated to the intake system.  The collector pipes could 
either be constructed by jacking techniques or could be wet dredged in a manner described in the 
open sea intake.  If the collector pipes are jacked into place, the permeability of the existing soils 
would be the limiting factor on the number as well as the size and length of the collector pipes.  
If the collector pipes are installed with wet dredging techniques, the backfill and bedding 
materials could be manufactured and constructed to optimize intake performance.  The 
alternatives that used infiltration galleries for the type of intake are based on using the Ranney 
collector infiltration gallery.  The size and length of the collector pipes are based on using the 
jacking techniques for installation.  The costs for a Ranney intake system were estimated using 
39,000 linear feet of collector pipe. 

Intake Options Summary 
The intake options used in the development of alternatives included the existing Barney Davis 
intake, the open sea intake, and the Ranney collector intake.  The vertical beach well and linear 
infiltration wells were eliminated for reasons previously stated. 

Pros 
The existing Barney Davis intake is the optimal intake choice for the following reasons: 

• Intake already exists. 

• Site is permitted.   

• Configuration is compatible with the desalination facility. 

• No construction of an expensive raw water line through Laguna Madre and Padre Island or 
into the Gulf of Mexico is required.   

Cons 
The existing Barney Davis intake would not make a good intake choice for the following 
reasons: 

• The source of water available at this location is from Laguna Madre and is hypersaline.   

• The hypersalinity of the water increases the capital and operating costs of the system, which 
partially offsets the savings from using the existing facilities.   

However, even accounting for these offsetting factors, the use of the existing Barney Davis 
intake is the recommended intake concept if a final agreement can be reached with the property 
owners and the project is determined to be feasible from an environmental standpoint. 

 6



Conclusion 
The open sea intake is considered the next most viable intake primarily because of the long-term 
reliability compared to the Ranney collector system.  The cost of the open sea intake is less than 
the cost of constructing the Ranney collector, but the reduction in pre-treatment requirements 
makes the Ranney collector less costly on a total life cycle basis for the evaluation of a complete 
alternative. 

Pre-Treatment 
The reverse osmosis (RO) process requires a high quality feedwater to minimize fouling, 
maximize membrane life, and provide efficient treatment. 

Initially, nine candidate pre-treatment options were identified for consideration including: 

1. Direct filtration (eliminated prior to pre-screening as not applicable) 

2. Conventional flocculation, sedimentation, and filtration 

3. Solids contact clarification (Accelator) and filtration 

4. Plate or tube settler clarification and filtration 

5. Pulsator or Superpulsator clarification and filtration 

6. Dissolved air flotation (DAF) clarification and filtration 

7. Micro-sand enhanced clarification and filtration 

8. Ultrafiltration using immersed membranes (Zenon) 

9. Infiltration galleries 
 

After the pre-screening process, which is described in detail in the feasibility report, to achieve 
the required feedwater quality, four pre-treatment options were considered for detailed 
evaluation: 

Option 1 – Plate or tube settler clarification with filtration 

Option 2 – Dissolved air flotation clarification with filtration 

Option 3 – Ultrafiltration using immersed membranes (Zenon) 

Option 4 – Infiltration galleries using the Ranney collector 
Option 4 is more precisely referred to as an intake system, but the screening process inherent to 
the system greatly reduces the pre-treatment requirements on the plant site.   

Each of these options is described in more detail below. 

Option 1 – Plate or Tube Settlers Clarification and Filtration 
Plate or tube settlers followed by granular media filtration are well proven in drinking water 
treatment.  These systems have been effectively used in seawater reverse osmosis and can be 
considered as a baseline approach capable of treating worst-case water quality.  For this reason, 
they are included in the feasibility analysis as a “baseline” alternative of accepted practice.  

 7



Pros 
• The enhancements of the tube or plate settlers result in a much smaller process footprint than 

for conventional sedimentation.   
• Clarified turbidity may be slightly higher than for conventional sedimentation, but low 

turbidities are still achieved through subsequent filtration.   
• Residuals concentrations are in an acceptable range of 0.1-0.5 percent solids.   

Cons 
• Susceptible to rapid changes in water temperature. 

• Limited in treating high turbidity and algae.   

• The tube openings in tube settlers can become blocked with algae and solids which creates 
short-circuiting and deterioration in clarifier performance.   

Conclusion 
Plate and tube settlers are being replaced with more advanced and innovative technologies as 
described in Options 2 through 4 below.    

Option 2 – Dissolved Air Flotation (DAF) Clarification and Filtration 

Pros 
DAF offers several pre-treatment advantages: 

• Achieves very low clarifier effluent turbidities of less than 0.5 NTU and a high level of 
performance even without using a polymer, which can be an advantage in pre-treatment 
ahead of RO.  

• Not susceptible to thermal variation and has demonstrated significant advantages in treating 
very cold (dense) water, thus DAF may be very effective in treating high density seawater. 

• Proven premier clarifier for treating large concentrations of algae, which are notoriously 
difficult to settle.  This may be a distinct advantage in treatment of seawater where red tides 
or algae may be of concern.   

• DAF followed by granular media filtration can easily treat the expected worst-case raw 
seawater quality. 

Potentially important advantages include:  
• Can produce a residual concentration of up to 2 percent solids when mechanical extraction is 

used.  This sludge concentration is about four times the maximum solids concentration 
achievable with plate, tube, Accelator, or sludge blanket clarifiers.   

• Mechanically extracted DAF residuals can be fed directly to dewatering processes such as 
belt filter presses or centrifuges without further thickening. 

DAF is extremely well proven from pilot tests conducted for large plants as indicated by designs 
for Boston, Massachusetts, at 450 mgd and the New York City Croton Water Treatment Plant at 
290 mgd.  When the DAF is located above the filtration units, the maximum surface loading rate 
of both the DAF and the filter must be limited to less than 5 gpm/sf.   

 8



Conclusions 
For the reasons above, DAF clarification followed by granular media filtration is included as the 
most robust and favorable high-rate clarification technology to be considered in this analysis.  
The “stacked” DAF is the most advantageous configuration for reducing plant footprint and is 
evaluated in detail in the feasibility report. 

Option 3 – Ultrafiltration Using Immersed Membranes 
Membrane microfiltration (MF) and ultrafiltration (UF) (low pressure hollow fiber membrane 
treatment) technologies have developed rapidly over the last 5 years.  In immersed UF systems, 
the membrane fibers are immersed in raw or coagulated water, and a vacuum is applied to the 
lumen of the fibers to draw the water through the membrane and into the lumen. 

Pros  

• UF membranes provide physical removal of solids, particles, algae, and physical disinfection 
by removal of pathogens such as Giardia, Cryptosporidium, and some viruses.   

• MF and UF have demonstrated effectiveness for providing low silt density indices (SDI) 
ahead of high-pressure membrane processes such as nanofiltration (NF) and RO resulting in 
greater NF and RO process efficiency.   

Cons  
• Unless a coagulant is used, UF membranes do not remove color or organics. 

There is some limited experience for MF and UF in seawater pre-treatment. 

Conclusions 
Because of the high degree of benefit that can be realized by using the Zeeweed process as a full 
replacement for both clarification and filtration and the proven robustness of the process, the 
Zenon Zeeweed 500D UF was selected for analysis as the immersed ultrafiltration process for 
comparison to the conventional pre-treatment approach using tube settler clarification and 
filtration and DAF filtration.  Other approaches using other types of UF as a “filtration” 
replacement may be considered in the future when the plant is sited, water quality is confirmed, 
and residuals disposal options are known. 

Option 4 – Infiltration Galleries 
Bank filtration without pre-treatment was included in this feasibility study to capture the 
potential least cost process alternative with assumed worst-case water quality.  A bank 
infiltration system is conceptualized to provide “physical” pre-treatment ahead of the RO.  The 
infiltration galleries considerations are presented in Section 2.2 under the Intakes heading.  An 
ultraviolet radiation disinfection system is included on the plant site to assist in the removal of 
pathogens that are likely to pass through the infiltration galleries. 

Summary of Pretreatment Options 
Four alternatives for each treatment site were developed based on selecting compatible 
combinations of intakes, off-site pipeline, pre-treatment, and common elements (including RO 

 9



components).  A weighted prioritization method was used to evaluate the alternatives using the 
following factors as the decision criteria:   

• Total life cycle cost  

• Reliability  

• Complexity of implementation 

The intake pre-treatment combination using infiltration galleries was the least cost alternative, 
but this option received low marks for reliability and complexity of implementation.  Tube and 
plate settlers and the DAF system have similar life cycle costs, but the DAF pre-treatment was 
determined to be more reliable than the tube and plate settler option.  The immersed UF 
membrane was the most costly of the pre-treatment options, but it scored favorably in the 
reliability of treatment and complexity of implementation. 

Conclusions 
Based on the information available, the alternatives using DAF appeared to be the optimum pre-
treatment options for the Corpus Christi Desalination project.  It should be noted that in view of 
the cost competitive nature of this application and the long-term trend of decreasing costs of 
micro- and ultra-filtration membranes, the immersible membrane should also be considered for 
any future developments. 

Treatment 
RO is a state-of-the-art technology used in processing large scale desalination for raw waters 
containing a total dissolved solids concentration higher than 3,000 mg/l.  Other technologies 
using thermal techniques, electrodialysis reversal, and other treatment processes have significant 
drawbacks for use with the raw water sources available in the Corpus Christi area and are only 
applicable in niche applications; therefore, RO is the only primary treatment process considered 
in this feasibility analysis. 

Byproduct Management 
Several potential options for byproduct disposal were considered including:  

• Deep well injection  

• Evaporative lagoons  

• Offshore discharge  

• Discharge to a wastewater treatment plant 

• Membrane-thermal zero liquid discharge  

• Beneficial reuse  

• Dilution and discharge to Oso Bay 

Deep Well Injection 
Deep well injection required the construction of a minimum of 25 to 30 widely spaced wells with 
an estimated capacity of 1 mgd each.  In addition to the wells, well distribution lines and high 

 10



pressure injection pumps operating at approximately 1,000 psi are required.  The cost of this 
byproduct disposal option was very high and was therefore eliminated from further 
consideration. 

Evaporative Lagoons 